



Your Ref : -

Report No : 992532ST91090(1)A

Page 1 of 1

**REPORT ON VISUAL INSPECTION ON VITREOUS ENAMEL**

**Information Supplied by Client**

Client : Pantech (Metal Panel) Technologies Ltd.  
Project : Testing of Vitreous Enamel Panels  
Sample Description : Vitreous Enamel Panel  
Size : 100mm x 120mm

**Laboratory Information**

Date Received : 07 Oct 1999  
Date Tested : 29 Oct 1999  
Test Method : In accordance with BS 3831 : 1964  
Test Equipment : Analytical Balance I.D. : A-003-4

**TEST RESULT**

Sample I.D.	Observation
ST91090/13	No visible faults were found. The enamel surface contained no cracks. The enamel did not flake off any enamelled surface. No minor imperfections (e.g. hair line, strain line, tear, pinhole and etc) were visible in the enamel surface.

Remarks : 1.) This report is a supplement to test report no. 992532ST91090.  
2.) This report is to supersede our previous test report no. 992532ST91090(1).

Checked by : Shek Yut Yuen Date : 9/11/99 Certified by : [Signature] Date : 9/11/99  
Gary Winstanley

The copyright of this document is owned by Materialab Ltd. It may not be reproduced except with prior written approval from the Company.

[Signature]  
OK